FORM NO. 01-505-0840.2

T )
)
20 | &
= | ©
_HA1
NG
o < o
© 1w
o
Q.
T
5 | O
o3
ML
z | <
© 1O
F |
3
o.M
|3
- |
mc
=

©The TORO Company - 1993



17

MAIN FRAME MOUNTING
%‘::_‘ Part No. Description UNstd ?ﬁ; Part No. Description Lic;d
1 ¢ 18-205-0113 { Chipper Main Frame 1 10 | 18-204-0641 | Rotate Stop 1
2 | 18-204-0451 | Pivot Base, 1/4" UHMW 2 11 | 01-173-1220| Carriage Bolt,
3 | 18-205-0171 | Pivot End Cap 1 347 - 10 x 2-1/2" 1
4 | 01-166-0810 | Lock Washer, 1/2° 1 12 | 18-204-2161 | Rotate Washer 1
5 | 01-178-0812 | Capscrew - Hex Hd., 13 | 01-256-0190) Lever 1
1/2°-13x 1-1/2° 1 t4 | 01-188-1210| Hex Nut, 3/4"-10 1
6 | 01-178-0612 | Capscrew - Hex Hd., 15 | 01-191-1210 | Jam Nut, 3/4"-10 1
V8" -16x 1-1/2" 6 16 | 01-506-0910 | Decal - Chippar 1820 1
7 1 01-186-0600 | Flat Washer, 3/8” 6 17 | 01-506-0260 | Decal - Operating Instr. 1
8 | 011660610 | Lock Washer, 3/8" & 18 | 01-508-0320 | Decal - Rev/N/Forward 1
9 { 01-188-0616 | Hex Nut, 3/8"- 16 6




CHIPPER

0

DISC ASSEMBLY

?ﬁ:‘ Part No. Description Ubfsz;i }:::_' Part No. Description Uli?e'd
1 | 18-205-0123 | Chipper Disc 1 11 | 01-178-1024 | Capscrew - Hex Hd.,
2 {01-158-1150 | Capscrew - Flat Hd. Socket, 58" -11x 3" 2
/2" -13x 2-12° 8 12 | 01-166-1000 | Flat Washer, 5/8* 4
3 | 01-283-0320 | Blade 2 13 | 01-188-1011 | Hex Nut, 5/8" - 11 4
4 | 18-204-3121 | Blade Spacer, 10 ga. 2 14 | 18-204-1961 | Bearing Spacer {long) 1
* | 18-204-3131 | Blade Spacer, 22 ga. 15 { 18-204-1971 | Bearing Spacer {short) 1
ﬁse only when necessary) 4 16 | 01-178-0816 | Capscrew - Hex Hd,,
5 101-188-0813 | Hex Nut, 1/2"-13 18 1/27-13x 2" 3
& ]01-113-0200 | Bearing, 2-7/16" P.B. 1 17 | 01-168-3210 | Machinery Bushing,
7 | 01-178-1232 | Capscrew - Hex Hd., 2" 1D x 10 ga. 2{var)
. 3/4"-10x4" 2 18 | 18-204-3021 | Small Bearing Spacer, 22 ga. |1{var)
8 | 01-165-1200 | Flat Washer, 3/4" 4 19 | 18-204-1391 | Shaft Guard 1
9 101-188-1210 | Hex Nut, 3/4™ - 10 4 20 | 01-161-0020 | Pop Rivet, 3/16" x 1/2" 8
10 101-113-0160 | Bearing, 2" P.B. 1 51 {01-168-3214 | Machinery Bushing,
2"IDx 14 ga. 1{var)

* Not Hlustrated




ENGINE MOUNTING

I:iqu.. Part No. Dascription UT;:! 2‘3‘ Part No. Description
1 | 01-270-2260 | Engine. 24hp Onan Parformer 1 11 | 01-273-0280 | Muffler Tube-long (right side) 1
* | 01-600-0060 | Battery Cable, 38" 1 * | 01-289-0390 | Flywheal Cover 1
* | 01-600-0160 { Battery Cable, 13-1/2" 1 12 | 54-004-1401 | Muffler Guard 1
2 [ 01-456-0140 | Pipa Ninpls, 3/8" x 67 1 13| 01-170-015C | Clamp 2
3 | 01-455-0030 { Pipe Elbow, 3/8" x 80" 1 14 | 48-004-3831 | Battery Hold Down 1
4 { 01-451-0020 | Pipe Plug, 3/8° 1 15 { 01-270-2130} Fue! Pump, 12v 1
5 | 01-178-0612 { Capscrow - Hex Hd., 16 | 01-166-0400 | Flat Washer, 1/4° 2

e -16x 1-12° 4 17 | 01-166-0410} Lock Washer, 1/4" 2

6 | 01-166-0600 | Flat Washer, 3/8" 12 18 | 01-178-0406 | Capscrew - Hex Hd.,
7 | 01-166-0610 | Lock Washer, 3/8° 4 1/4" - 20 x 3/4" 2
g8 { 01-188-0616 | Hex Nut,3/8"- 16 8 19 | 01-506-0030 | Decal - Danger 1
g | 01-273-0260 | Muiiler 1 20 | 01-202-0190 | Clamp 1

10 | 01-273-0270 | Muttler Tuba-short {left sida) 1

* Mot Wustrated




HYDRAULIC OIL TANK ASSEMBLY

?;f" Part No. Descripticn Ut%d ?;f: Part No. Description
1 }18-205-2401 | Hydraulic Cil Tank 1 11 | 18-205-0291 | Rod Pivot 1
2 101-305-0720 | Pump 1 12 [ 01-188-0813 | Hex Nut, 1/2*- 13 2
* | 01-305-0820 | Seal Kit 1 13 | 18-204-2331 | Valve Bod 1
3 |01-178-0610 { Capscrew - Hex Hd., 14 | 01-178-0614 | Capscrew - Hex Hd.,
8" -16x 1-1/4" 6 3/8"-16 x 1-3/4* 2
4 {01-166-0600 | Fiat Washer, 3/8" 14 15 118-204-2121 | Spacer, .875"1g. 2
§ | 01-166-0610 | Lock Washer, /8" 6 16 | 01-178-0824 | Capscrew - Hex Hd.,
6 |01-188-0616 | Hex Nut, 3/8"- 16 8 V2" -13x 3 1
7 | 01-308-0840 { Crossover Vzlve 1 17 1 01-506-0560 | Decal - Hydraulic Oil 1
8 | 01-178-0616 | Capscrew - Hex Hd,, 18 | 01-191-0616 | Jam Nut, 3/8"- 18 1
38" -16x 2" 2 19 | 01-189-0616 | Lock Nut, 3/8" - 16 2
9 | 18-205-2391 | Pump Lever 1 20 [01-191-0813 | Jam Nut, 172" - 13 2
10 | 01-153-0160 | Roll Pin, 3/16"x 1" 1

Not Hlustrated




11 12

BELTS

13

18210
Ref. Pant N ey No. Ref. N . No,
No. art No. Dascription Used No. Part No. Deascription Used
1 | 01-260-1630 | Shaave 1 13 | 18-204-2961 KGK' smm Sq.x .750" lg. 1
2 | 01-260-1650 | Bushing, 2" SF 1 14 | 01-264-0240 | Baeit, A48 1
3 | 18-204-2171 | Key, 1/2" Sq. x 2" 1 15 | 18-205-0341 | Belt Stop 1
4 | 01-260-1670{ Sheava 1 16 | 18-205-0391 | Beit Stop-L.H. 1
5 1 01-260-1640 Bushing, 1-1/8~ 8D 1 17 | 18-205-2211 ; Bottom Beht Stop 1
§ | 65-004-2511 ) Kay, 1/4°Sq.x 2" 1 18 | 01-178-0812 | Capscrew - Hex Hd.,
7 | 01-264-0800 | Beit, 4B73 1 8" -16x 1-1/2" 2
8 | 01-260-2020 | Sheave 1 19 | 01-166-0600 | Flat Washer, 3/8" 4
§ 1 01-260-1660 | Bushing, 1-1/4"H 1 20 { 01-166-0610 | Lock Washer, 3/8" 5
10 -— Key, 1/4* x 316" x 1-1/4" 211 01-188-0616 1 Hex Nut, 3/8 - 16 1
{included with bushing) 1 22 | 01-178-0610 | Capscrew - Hex Hd.,
11 | 01-260-2010 | Sheave 1 ’ 3/8"-16x 1-1/4" 1
12 | 01-260-2000 | Bushing, P1 15mm 1




IDLER ASSEMBLY

182011
’:fof_' Part No. Description Ul\ic;a iif_' Part No. Description UNSZ;:I
1 118-205-0152 | Idler Pivot Bracket 1 12 | 01-166-0810 | Lock Washar, 1/2" 3
2 {01-178-0608 | Capscrew - Hex Hd., 13 | 01-188-0813 § Hex Nut, 1/2"-13 8
8 -16x 1" 2 14 | 18-205-0291 | Rod Pivot Bolt 1
3 | 01-166-0600 | Flat Washer, 3/8" 3 15 | 01-261-0580 Spring,
4 | 01-166-0610 | Lock Washer, 3/8" 2 1"ODx 1-1/4"Ig. 2
5 [ 01-188-0616 | Hex Nut, 3/8" - 16 4 18 | 18-205-0131 | idler Handle 1
6 {41-004-3181 | Hour Meter Brackat Soptional) 1 17 | 01-259-0050 | Foam Handle 1
7 101-288-0020 | Hour Meter ﬁptiona! i 18 | 01-151-0100 | Cotter Pin, 3/16"x 1" 1
8 {01-178-0840 | Capscrew - Hex Hd., 19 | 18-204-1731 | idler Rod 1
1/2"-13x 5" 1 20 [ 01-178-0814 | Capscrew - Hex Hd.,
9 101-268-0200 | Idler Pulley 1 1/2" - 13 x 1-3/4" 2
10 }18-204-2181 | Idler Spacer 2 21 [ 01-191-0813 | Jam Nut, 1/2"- 13 1
11 { 01-166-0800 | Flat Washer, 1/2" 11 22 | 01-191-0618 | Jam Nut, 3/8™ - 18 1




182:002
:?}f Part No. Description Uri%d ':lif.' Part No. Description Ub::j
1 | 18-205-0233 | Drum Cover 1 15 | 01-506-0020 | Decal - Danger 1
2 | 01-178-0612 | Capscraw - Hex Hd., 16 | 18-205-3372 | Door Control Box 1
8" -16 x 1-1/2" 2 17 | 01-178-0608 | Capscrew - Hex Hd.,
3 | 18-204-3631 | Door Seal Plate 1 8" -16x 1" 2
4 | 01-186-06Q0 | Flat Washer, /8" 8 18 | 18-204-3521 | Door Box Cover i
5 | 01-166-0610 | Lock Washar, 3/8" 4 19 | 01-178-0404 | Capscrew - Hex Hd.,
6 | 01-188-0616 | Hax Nut, 3/8"- 16 2 174" -20x 1/2° 2
7 | 18-205-0301 | Hinge Pin 1 20 | 01-166-0410 | Lock Washer 2
8 [ 01-151-0060 { Cottar Pin, 3/16"x 1-1/2" 1 21 | 01-506-1240 | Decal - Door Lock Handle 1
9 | 18-205-0182 | Wrappar Top 1 22 | 01-506-1250 | Decal - Door Lock Release/
10 | 01-178-0652 | Capscraew - Hex Hd., Timer "On-0Off* 1
38" - 16 x 6-1/2" 1 23 ] 01-191-0616 | Jam Nut, 3/8"- 16 ]
11 | 01-166-1200 | Flat Washer, 3/4" 1 24 | 18-204-3601 | Door Guide 1
12 | 01-188-1210 { Hex Nut, 3/4"- 10 1 25 | 18-204-3611 | Door Guide Spacer 1
13 | 01-159-0010 | Prasto Pin, 5/32° x 2-3/4" 1 26 | 01-178-0660 | Capscrew - Hex Hd.,
14 | 18-205-0381 | CleanoutLid 1 amg-1ex7-172° 2




BELT GUARD & LOUVERED COVER

182-001

i‘:{.‘ Part No. Description U'i:'d 22{_' Part No. Description Utiz;i
1 ]18-205-0332 | Belt Guard 1 8 {01-192-0200 | Whiz Nut, #10-24 4
2 {01-173-0612 | Carriage Bolt, g | 01-256-0140 | Handle 1
. gt Lisx 112 2 10 | 01-161-0060 Pog Rivet, 3/16" x 1/2"sm. hd.} 12

3 | 01-166-0600 | Flat Washer, 3/8" 6 11 | 01-270-1350 | Rubber Latch 2
4 | 01-166-0610 | Lock Washer, 3/8" 4 12 1 01-508-0500 | Decai - Toro 1
5 101-188-0616 | Hex Nut, 3/8%-16 4 13 | 01-506-1230 j Decal - Danger 1

6 {18-205-0141 | Louvered Cover 1 14 | 01-178-0608 | Capscrew - Hex Hd,,
7 | 01-158-0200 | Capscrew - Hex Hd., 38 -16x1" 2
#10-24 x 1/2° 4




ROLLER LEVER & FEED TABLE

182-003
ﬁi" Part No. Description U“;ﬁa ';‘;f Part No. Description U’:‘;
1 | 18-205-0281 | Roiler Lever 1 12 | 18-204-1481 | Feed Guard 4
2 | 18-204-1541 | Roller Lever Pad, 1/4" UHMW 2 13 | 01-178-0610} Capscrew - Hex HMd,,
3 | 01-166-0800 | Flat Washer, 1/2" 4 /8" -16 x 1-1/4" 5
4 | 01-188-0616 | Hex Nut, 3/8"- 16 5 14 | 18-204-1471 | Feed Guard Fiat 1
5 | 18-204-2331 | Valve Rod 1 15 | 01-161-0020 | Pop Rivet, 3/16™ x 1/2°1g. hd. i
6 | 01-151-0040 | Cotter Pin, 1/8"x 1* 1 16 | 01-178-0508 | Capscrew - Hex Hd.,
7 | 01-178-0816 | Capscrew - Hex Hd., 5/116"-18x 1" 4
12" x 2" 1 17 | 18-204-1921{ Corner Guard 1
8 | 01-191-0813{ Jam Nut, 1/2"-13 2 18 1 01-188-0518| Hex Nut,5/16"-18 16
9 | 01-166-0600 | Flat Washar, 3/8° 5 19 | 01-173-0508 | Carriage Bolt, 5/116™-18x 1*° 12
10 | 01-166-0610 | Lock Washer, 3/8" 5 20 | 01-186-0510| Lock Washer, 5/18° 16
11 | 18-204-1061 | Sida Plate, 1/4" UHMW 1

10




USE ONLY

WHEN NEEDED

-~

<

4

P

LN
3,

/

-
§

Ty

FYTYY,

ROLLER PIVOT ARM

Y

14

3
vy
}} 3
/
/
r
s

182005

?ﬁ Part No. Description Uri:;d nzf' Part No. Description UNS:H
1 | 18-205-0212 | Roller Pivot Arm 1 8 | 01-261-0400 { Spring, 1-1/2"0D x 5" Ig. 5
2 | 18-205-0161 | Spring Bracket 9 101-191-1210 | Jam Nut, 3/4"- 10 1
3 {01-178-0832 | Capscrew - Hex Hd., 10 | 18-204-1981 | Rolier Spacer, 16 ga. 1
1/2°-13x 4 1 11 | 18-204-1991 | Roller Spacer, 10 ga. 4
4 | 01-188-0813 | Hex Nut, 1/2°- 13 2 12 | 01-506-0910 | Decal - Chipper 1820 1
5 { 18-205-0221 | Spring Rod Pivot Bolt 2 13 | 01-506-0120 | Decal - Disengage/Engage i
€ 101-188-1210 | Hex Nut, 3/4"- 10 g 14 | 01-506-0500 | Decal- Toro i
7 | 18-204-0801 | Spring Rod 1 15 | 01-506-0260 | Decal - Operating Instr. i

1




SEE
DETAIL “A”

FEED ROLLER

This Mator
Must Have
Closed Trd

Keyway

¢

\-/
NOTE:

DETAIL "A"

12

182K-004
:zf Part No. Description U't;-d ';?:_‘ Part No, Description Uhiz;d
1 | 18-205-0202 | Motor Plate 1 11 | 18-204-2231 | Roller Guard 1
2 | 01-304-0420 | Hydraulic Motor 1 12 | 01-178-0822 | Capscraw - Hex Hd.,
* | 01-304-0260 | Seal Kit 1 38 - 16 x 2-3447 2
3 | 18-204-0461 | Roller Mator Spacer 1 13 | 01-166-0600{ Flat Washer, 3/8" 2
4 | 01-178-0816 | Capscrew - Hax Hd., 14 | 01-166-0610 | Lock Washer, 3/8° 2
: 172°-13x2° 4 15 | 01-188-0616 | Hex Mut, 3/8"- 16 2
5 | 01-166-0810 { Lock Washer, 1/2° 4 16 | 18-205-0262 | Feed Roller 1
& | 01-178-1020 | Capscrew - Hex Hd., 17 | 18-205-0321 | Roller Bolt 1
5/8" <11 x2-1/2" 3 18 1 41-004-5201 | Key, 5/18" 8q. x 1-1/2" 1
7 1 18-204.0761 | Arm Spacer Top 6 19 | 01-188-0813 | Hex Nut, 1/27- 13 4
8 { 01-166-1010 | Loek Washer, 5/8" 4 20 | 01-168-2010 | Machinery Bushing,
9 | 01-188-1011 | Hex Nut, 5/8* - 11 3 1-1/4" 1D x 10 ga. B{var)
10 | 18-205-0251 | Disc Guard 1
ot lllustratea




4

CUTTER BAR ASSEMBLY

182-006
':;f: Part No. Description U'ioe'd ':‘if.' Part No. Description U’i:a
1 | 18-204-3111 | Cutter Bar 1 5 | 01-182-0832 | Capscrew - Hex Hd.,
2 | 18-205-0271 | Cutter Bar Spacer 1 1/2" - 13 x 4" all thread 2
3 | 01-173-0816 | Carriage Boit, 172" - 13x 2" 4 6 | 01-188-0813 | Hex Nut, 1/2"-13 16
4 }18-204-1181 | Cutter Bar Brackst 2 7 | 01-166-0800 | Flat Washer, 1/2° 8

13



15

CHUTE ASSEMBLY

'f‘!‘-

83"4~>>\|
@{-V /i/
o
LY
/

182K-013
2?,' Part No. Description U’;‘;'d ?g Part No. Deseription Ji‘éa
1] 18-205-0193 | Chute 1 10 } 18-204-1821 | Deflector 1
2 | 01-276-0160 | Hitch Pin 11 | 18-205-0361 | Deflector Pin 1
3 | 01-178-0816 | Capscrew - Hax Hd., 12 | 01-173-0816] Carriage Baolt, 1/2" - 13x 2" 1
1/2"-13x2" 6 13 | 01-166-0800 | Flat Washer, 1/2" 1
4 | 18-204-0591 | Chute Flan&e Spacer, 14 { 01-166-0810| Lock Washer, 1/2° 1
14 U 1 15 | 18-205-0311 | Wing Nut 1
5 | 18-204-1271 | Directional Spacer 8 16 | 01-151-0040 Cotter Pin, 1/8*x 1" 1
6 | 18-204-1201 | Chute Washar, 1/4" UHMW 2 17 | 01-259-0050 | Foam Handle 1
7 | 18-204-1191 | Chute Clam 2 18 | 01-506-0290 | Decal - Danger 1
81 01-188-0813 | Hex Nut, 1/2"-13 g 19 | 01-506-0300 | Decal - Danger 2
9 [ 01-191-0813 | Jam Nut, 1/2°-13 6

14




TRAILER ASSEMBLY

182014

i:zf. Part No. Description Uhi?a'd :!z’.' Part No. Description Ub;:;:l

1 ]18-205-0103 | Trailer Main Frame 1 8 | 18-205-3001 | Jack 1
2 |01-607-0020 | Taii Light, LH. 1 9 | 01-178-0812 | Capscrew - Hex Hd.,

3 [ 01-807-0010 { Tail Light, R.H. 1 12" - 13 1 1-1/2" 3
4 |01-285-0610 | Axle 1 10 | 01-166-0810 | Lock Washar, 1/2" 3
5 101-269-1510 | Tire, B-78-13 86 gtv 2 11 {01-188-0813 | Hex Nut, 1/2"-13 3
§ | 01-269-0300 | Lug Nut, 1/2°-20 10 12 | 01-506-0540 { Decal - No Riders 2
7 | 01-285-0340 | Hanger Kit ) 1 13 ] 01-269-1520 | Wheel 2
* 101-285-0260 | Attaching Parts Kit 1

* Not llustrated

15 -




ot

*  awons xnxr\\ .

3,

GAS TANK ASSEMBLY w2ars

:2'.' Part No. Description Ur:za ﬁ?" Part No. Description Ub;:;j
1 ] 01-280-0220 | Gas Tank, 12 gal. 1 41 18-204-1121| Gas Tank Strap 2
2 | 18-204-1781 | Gas Tank Strap, 1/8" rubber 4 5 | 01-506-0460 | Decal - Gas Only 1
3 | 01-188-0616 | Hex Nut, 3/8"- 16 9

16




HITCH ASSEMBLY

182018

i

T;’" Part No. Description UNsoe;:I ‘:‘12{_' Part Na. Description Uh:'.:\-d
1 [31-005-0172 | Hitch 1 7 |1 01-188-0616 | Hex Nut, 3/8"- 16 1
2 1 01-178-1020Q | Capscrew - Hex Hd,, 8 101-251-0380 | Safety Chain 2

58" -11x2-1/2" 2 9 | 01-178-0644 | Capscrew - Hox Hd.,
3 | 31-004-0541 | Hitch Bracket 1 /8" - 16 x 5-1/2" 1
4 101-188-1011 | Hex Nut, 5/8"- 11 8 10 | 01-166-0600 | Flat Washar, 3/8" 2
5 102-276-0100 | Pintle Hitch {optional) 1 11 1 01-166-0610 { Lock Washer, 38" 1
& | 01-178-1040 Cag?grevgt- gx Hd., )
L] - x -




<, _.
2N

DOOR LOCK BOX ASSEMBLY

182-019

?;f.' Part Na. Description Uriz.d iif" Part No. Description Uhi:&
1 | 18-205-3372 | Door Control Box 1 12 | 01-192-0500 | Hex Nut, #8 -32 2
2 | 01-603-0880 | Toggle Switch 1 13 | 01-603-0860| Solenoid 1
3 | 01-603-0890 | Toggle Seal 1 14 | 01-158-1620 ] Machine Screw - Rd. Hd.,

4 | 01-603-0870 | Momantary Ground Switch 1 #6.32x 1/4° 3
5 | 01-603-0900 | Dust Cap 1 15 | 01-803-0850| Snap Action Switch 1
6 | 18-204-3521 | Door Box Cover 1 16 | 01-158-1630 | Machine Screw - Rd. Hd,,
7 { 01-166-0410 | Lock Washar, 1/4* 2 #6-32x7/8" 2
8 | 01-178-0404 | Capscrew - Hex Hd., 17 | 01-169-0130 | Lock Washer, #6 3
1/4"-20 % 1/2° 2 18 | 01-192-0490 | Hex Nut, #6 - 32 3
9 | 01-612-0600 | Timer 1 19 | 18-204-3551 | Solencid Lock Stop 1
10 | 01-158-1470 | Machine Screw - Rd. Hd., * 1 18-202-0011 | Solenoid Assembly
#8 -32x1-1/4° 2 (Incl. Ref #13,19) 1
11 { 01-169-0140 | Lock Washer, #8 2 * | 01-606-0360 | Wiring Harness 1

* Not lllustrated
18



LE

TIMER
(01-612-0600) =

DOOR LOCK
O
5
6|
7}
8 |-
SNAP
ACTION
SWITCH

(01-603-0850)

MOMENTARY
GROUND SWITCH

(01-603-0870)

SOLENQID
(18-202-0011)

Black

TOGGLE SWITCH

(01-803-0880)

White

Grean

Red

BOX WIRING DIAGRAM

KEY
>, SWITCH

£
. .

{Existing)

WIRING
HARNESS
(01-606-0360)

19



| 6 7

CROSSCVER
VALVE

| 1 \
B o o-—d.\\ 9 10
HYD. 3 7 .
MOTOR 1
2 =]

13 1] o e -

ca |

FILTER PUMP

e R |

:

1 12 HYD.
OIL TANK 15
HYDRAULIC SCHEMATIC waxons
:zf_' Part Na. Cescription U'izld ?g_' Part No, Description Ub::'d
1 ] 01-305-0790 | Pump 1 10 | 18-204-2371 | Steel Tube, 3/8"x 9" 1
2 | 01-304-0420 | Hydraulic Motor 1 11 | 01-201-2340| Fitting,
* 1 01-304-0260 } Seal Kit 1 7/18" - 20 O-ring x 1/4" tube| 1
3 | 01-201-1520 | Fitting, £6801-6-10 2 12 | 18-204-2361 | Steei Tube, 1/4" x 5" 1
4 [ 01-312-16810 Ir:_iyd. ose, 3/8" x 60 2 13 | 01-201-2260 | Fitting,
5 { 01-201-224Q { Fitting, §802-6-8 2 3(% NPT Mala x 1/4" tube 1
§ | 01-308-0840 | Crossover Valve 1 14 | 01-317-0070 | Fiiter . 1
7 | 01-201-2290 | Fitting, * | 01-317-0100 | Element & Seal Kit 1
: /4" - 16 O-ring x /8" tube 4 15 | 18-205-2401 | Hyd. Qil Tank 1
8 | 18-204-2381 | Steel Tube, 3/8" x 10" 2 16 | 01-201-2280 | Fitting,
9 ] 01-201-2270 | Fitting, 38" NPT Male x 3/8" tube 1

—

9/16” - 18 O-ring x 3/8" tube

* Not lllustrated
20



Part No.

01-113-0160
€1-113-0200
01-151-0040
01-151-0040
01-151-0060
01-151-0100
01-183-0160
01-158-0200
01-158-1150
01-158-1470
01-158-1620
01-158-1630
01-159-0010
01-161-0020
01-161-0020
01-161-0060
01-166-0400
01-166-0410
01-166-0410
01-166-0410
01-166-0510
C1-166-0600
01-166-0600
01-166-0600
01-166-0600
01-166-0600
01-1€€-0600
01-166-0600
01-166-0600
01-166-0600
01-166-0600
'01-168-0610
01-166-0610
01-166-0610
01-168-0610
01-166-0610
©01-166-0610
01-166-0610
01-166-0610
01-166-0610
01-166-0610
01-166-0800
01-166-0800
01-166-0800
01-166-0800
01-166-0810
01-166-0810
01-166-0810
01-166-0810
01-166-0810
01-166-1000
01-186-1010
01-168-1200
01-166-1200
01-168-2010
01-168-3210
01-188-3214
01-169-0130
01-168-0140
01-170-0150
01-173-0508
01-173-0612

PART NUMBER INDEX

Description

Koy

Bearing

Bearing

Cotter Pin

Cotter Pin

Catter Pin

Cotter Pin

Rall Pin

Capscraw - Hex Hd.

Capscrew - Flat Hd. Socket
Machine Screw - Rd. Hd.
Machine Screw - Rd. Hd.
Machine Scraw - Rd. Hd.

Presto Pin
Pop Rivet
Pop Rivet
Paop Rivet
Flat Washet
Lack Washer
Lock Washer
Lock Washer
Lock Washer
Flat Washar
Flat Washer
Flat Washer
Flat Washer
Flat Washar
Flat Washer
Flat Washer
Flat Washer
Flat Washer
Flat Washer
Lock Washer
Lock Washer
Lock Washer
Lock Washer
Lock Washer
Lock Washer
Lock Washar
Lock Washer
Lock Washer
Lock Washer
Flat Washer
Flat Washer
Flat Washer
Flat Washer
Lock Washar
Lock Washer
Lock Washer
Lock Washer
Lock Washer
Fiat Washer
Lock Washer
Flat Washer
Flat Washer
Machinery Bushing
Machinery Bushing
Machinery Bushing
Lock Washer
Lock Washer
Clamp
Carriage Bolt
Carriage Bolt

* Not lllustrated

Pg.
No.

18

— et ok ok oy
CONOONAEANNMNMODOUONONALENNINOODEOMSEWILW

Ref
No.

10
10
6
6
16
8
18

© Qty,

—

—y

ok

- .
MNMOMNNWO-2NNW—- b2 W22 NP, ArANOLEN2MNNAOWHE AEPDPONMNDOOENNNOROINOINDD 2 NUWNR O A rh = cd md 4 md aa -

-

Part No.

01-173-0818
01-173-0818
01-173-1220
01-178-0404
01-178-0404
01-178-0406
01-178-0508
01-178-0608
01-178-0608
01-178-0608
01-178-0610
01-178-0610
01-178-081Q
01-178-0612
01-178-0612
01-178-0612
01-178-0612
01-178-0614
01-178-0616
01-178-0622
01-178-0644
01-178-0852
01-178-086Q
01-178-0812
01-178-0812
01-178-0814
01-178-0816
01-178-0818
01-178-0816
01-178-0816
01-178-0824
01-178-0832
01-178-0840
01-178-1020
01-178-1020
01-178-1024
01-178-1040
01-178-1232
01-182-0832
01-188-0518
01-188-0616
01-188-0616
01-188-0816
01-188-0616
01-188-0616
01-188-0616
01-188-0816
01-188-0616
01-188-0616
01-188-0616
01-188-0616
01-188-0813
01-188-0813
01-188-0813
01-188-0813
01-188-0813
01-188-0813
01-188-0813
01-188-0813
01-188-1011
01-188-1011
01-188-1011
01-188-1210

Dascription

Carriage Bolt
Carriage Bolt
Carriage Bolt

Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscraw - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscraw - Hax Hd.
Capscrew - Hex Hd.
Capscrew - Hax Hd.
Capscrew - Hex Hd.
Capscrew - Hax Hd.
Capscrew - Hax Hd.
Capscrew - Hex Hd.
Capscrew - Hax Hd.
Capscraw - Hex Hd.
Capscrew - Hex Hd.
Capscraw - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.,
Capscraw - Hex Hd.
Capscrew - Hex Hd.
Gapscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscraw - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.
Capscrew - Hex Hd.

Hex Nut
Heax Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hax Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Hex Nut
Heax Nut
Hax Nut
Hex Nut
Hex Nut

-+
-—

Pg. Ref.
Na. Ng.

(o)
<

RPN,
W
—_

NN L

— -~
OO oo
-

o

—

-
~NmRmhhooo~yyppudooobpdh O
—

j-.

-y

—

~n
MWphpOLNONM=~OCACANON~ 00O ~NOALOON~ND—=MNDOW

-

— bt —b =i b - — b ek kb ek — —_— ek pury — ek
WS NMLOELUND 2RI NAENYANOOSWO YW NN LA NOD
JUPY — —_

—
ObLAODWONOWLINRENNLERNLAODEN = CNUORNNMNMNNWOA LSRR, N 2O 2NN AEO NN ENR R — -

21



Part No.

01-188-1210
01-188-1210
01-188-1210
01-189-0616
01-191-0616
01-191-0616
01-191-0616
01-191-0813
01-191-0813
01-191-0813
01-191-0813
01-191-1210
01-191-1210
01-192-0200
01-192-0490
01-192-0500
01-201-1520
01-201-2240
01-201-2260
01-201-2270
01-201-2280
01-201-2290
01-201-2340
01-202-0190
01-251-0360
01-256-0140
01-256-0190
01-258-0050
01-259-0050
01-260-1630
01-260-1640
01-260-1650
01-260-1660
01-260-1670
01-260-2000
01-260-2010
01-260-2020
01-261-0400
01-261-0580
01-264-0240
01-264-0800
01-268-0200
01-269-0300
01-269-1510
01-269-1520
01-270-1350
01-270-2130
01-270-2260
01-273-0260
01-273-0270
01-273-0280
01-276-0160
01-280-0220
01.283-0320
01-285-0260
01-285-0340
01-285-0610
01-288-0020
01-289-0390
01-304-0260
01-304-0260
01-304-0420

PART NUMBER INDEX (Continued)

. Ref.
. No. Q.

Description

Hex Nut
Hax Nut
Hex Nut
Lock Nut
Jam Nut
Jam Nut
Jam Nut
Jam Nut
Jam Nut
Jam Nut
Jam Nut
Jam Nut
Jam Nut
Whiz Nut
Hex Nut
Hex Nut
Fitting
Fitting
Fitting
Fitting
Fitting
Fitting
Fitting
Clamp
Safety Ghain
Handgle
Lever

Foam Handle
Foam Handle
Sheave
Bushing
Bushing
Bushing
Sheave
Bushing
Sheave
Sheave
Spring
Spring

Belt

Belt

idler Pullay
Lug Nut

Tire

Whaeal
Rubber Latch
Fuel Pump
Engina
Muffler
Muffter Tube
Mufiler Tube
Hitch Pin
Gas Tank
Blads
Attaching Parts Kit
Hanger Kit
Axie

Hour Mater
Fiywhes! Caver
Seal Kit
Seal Kit
Hydraulic Motor

* Not lHlustrated

22

]
oo

-
W=~ bhOo~NUNNNOWN

-
NOOON—- OO DNHANDWD

-k —a ok
b bhppoii

1 —t k-t —
NOoOMNAEJOOONWO A

14
9
12
18
18
22
23
8
9
20
21
9
15
2]
18
i2
3
5
13
9
16
7
11
20

— — -
AW~ OGRD N RDNN—

N e s e~ By s 0=

[P QU PSS A QU N [ S e g QR R 3 S e T S N Y1 | TR e L ST QAT O |, R Py LN S S A TR L, 3 L . T SR e Ny

Part No.

01-304-0420
01-305-0790
01-305-0790
01-305-0820
01-308-0840
01-308-0840
01-312-1610
01-317-0070
01-317-0100
01-451-0029
01-455-0030
01-456-0140
01-508-0020
01-506-0030
01-508-0120
01-506-0280
01-506-0260
01-506-0290
01-506-0300
01-508-0320
01-508-0460
01-506-0500
01-508-0500
01-506-0540
01-506-0560
01-506-0910
01-508-0910
01-506-1230
01-508-1240
01-506-1250

01-800-0060
01-600-01€0
01-603-0850
01-803-0860
01-603-0870
01-603-0880
01-603-0890
01-603-0200
01-606-0360
01-607-0010
01-807-0020
01-612-0600
02-276-0100
18-202-0011
18-204-0451
18-204-0461
18-204-0591
18-204-0641
18-204-0761
18-204-0801
18-204-1061
18-204-1121
18-204-1181
18-204-1191
18-204-1201
18-204-1271
18-204-1391
18-204-1471
18-204-1481
18-204-1541
18-204-1731

Descripticn

Hydraulic Motor

Pump

Pump

Seal Kit

Crossover Valve

Crossover Valve

Hyd. Hose

Filter

Element & Seal Kit

Pipe Plug

Pipe Elbow

Pipa Nipple

Decal - Danger

Decal - Danger

Decal - Disengage/Engage

Decal - Operating instr.

Decal - Oparating Instr.

Decai - Danger

Dscal - Danger

Decal - Rev/N/Forward

Dscal - Gas Cnly

Dacal - Toro

Decal - Tora

Decal - No Riders

Decal - Hydraulic Qil

Becal - Chipper 1820

Decal - Chipper 1820

Decal - Danger

Decal - Door Lock Handle

Decal - Door Lack Release/
Timer "On-Off"

Battery Cable

Battary Cable

Snap Action Switch

Solenoid

Momentary Ground Switch

Toggle Switch

Toggle Seal

Dust Cap

Wiring Harnass

Tail Light

Tail Light

Timer

Pintle Hitch

Solencid Assembly

Pivot Base

Rotler Motor Spacer

Chute Flange Spacer

Actate Stop

Arm Spacer Top

Spring Rod

Side Plate

Gas Tank Strap

Cutter Bar Brackat

Chute Clamp

Chute Washer

Directicnal Spacer

Shaft Guard

Fead Guard Fiat

Feed Guard

Roller Lever Pad

ldler Rad

. Rel.

pd
Q

a3 =

-
e gD

ek b ek b ek ko A ek k4
RoOMN~SNNONANMDROO~IMWOONNLA

3% ]
g

—

-,
o~ hp-+~I~NOoOb2ON OOMNW MW

- -k
O A O

o]
=

B e ST N 1, T S IR i, ¥, N A N A | A Qi OV [ T N 1 & T S S Y

e P Bt A DRI R b ek O =k ot b A b b b ek ok ok kb b bk ah b kel



Part No.

18-204-1781
18-204-1821
18-204-1921
18-204-1961
18-204-1971
18-204-1981
18-204-1991
18-204-2121
18-204-2161
18-204-2171
18-204-2181
18-204-2231
18-204-2331
18-204-2331
18-204-23861
18-204-2371
18-204-2381
18-204-2961
18-204-3021
18-204-3111
18-204-3121
18-204-3131
18-204-3521
18-204-3521
18-204-3551
18-204-3601
18-204-3611
18-204-3631
18-205-0103
18-205-0113
18-205-0123
18-205-0131
-18-205-0141
18-205-0152
18-205-0161

PART NUMBER INDEX(Continued)

Pg.
No.

Description

Gas Tank Strap
Deflector

Carner Guard
Bearing Spacer
Bearing Spacer
Roller Spacer
Roller Spacer
Spacer

Hotate Washer
Key - Sq.

ldler Spacer

Roller Guard

Valve Rod

Valve Rod

Staal Tube

Steel Tube

Steal Tube

Key - Sq.

Small Bearing Spacer
Cutter Bar

Blade Spacer
Blade Spacer

Door Box Cover
Door Box Cover
Solenoid Lock Stop
Door Guide

Door Guide Spacer
Door Seal Plate
Trailer Main Frame
Chipper Main Frame
Chipper Disc

idler Handle
Louvered Cover
Idler Pivot Bracket
Spring Bracket

* Not lllustrated

16
14
10
3
3
11
11
S
2
6
7
12
10
5
20
20
20

—
O W om

pary

‘.
B I e i i e - o B NIV NG N, RPN e R Wy |V, [T WP N, TN R R\

Part No.

18-205-0171
18-205-0182
18-205-0193
18-205-0202
18-205-0212
18-205-0221
18-205-0233
18-205-0251
18-205-0262
18-205-0271
18-205-0281
18-205-0291
18-205-0291
18-205-0301
18-205-0311
18-205-0321
18-205-0332
18-205-0341
18-205-0361
18-205-0381
18-205-0391
18-205-2211
18-205-2391
18-205-2401
18-205-2401
18-205-3001
18-205-3372
18-205-3372
31-004-0941
31-005-0172
41-004.3181
41-004-5201
48-004-3831
54-004-1401
65-004-2511

Description

Pivot Ernd Cap
Wrapper Top
Chute

Motor Plate

Rotier Pivot Arm
Spring Rod Pivot Boit
Drum Caver

Disc Guard

Foed Roller
Cutter Bar Spacer
Roller Lever

Rad Pivot

Rod Pivet Boft
Hinge Pin

Wing Nut

Roller Bolt

Belt Guard

Bolt Swop
Detflector Pin
Cleanout Lid

Balt Stop-L.H.
Bottom Belt Stop
Pump Laver

Hyd. Qil Tank
Hydraulic Oil Tank
Jack

Doar Control Box
Door Controi Box
Hitch Bracket
Hitch

Hour Mater Bracket
Key - 8q.

Battery Hold Down
Muffler Guard

Key - Sq.

No. No.
2 3
8 9

14 1

12 1

1" 1

11 5
8 1

12 10

12 16

13 2

0 1
5 11
7 14
g8 7

14 15

12 17
9 1
6 15

14 11
8§ 14
6 18
6 17
5 9

20 15
5 1

15 8

18 1
8 16

17 3

17 1
7 8

12 18
4 14
4 12
6 8

Bl T R T T YNV TRy N SV RN AP AU (R L [ S Py

23 .



for information and part numbers.

PRODUCT CHANGES

In an effort to make improvements available to TORO owners as c&uickly as possible minor changes are incorporated
into Toro's products from time to time that do not becoms immaediate .
been made in your unit which is not reflected in your manual see your TORO Distributor or an Authorized Service Dealer

y shown in the Parts Catalog. If such achange has

MODEL AND NUMBERS

The COMMERCIAL CHIPPER 1820 has two
identification numbars; a model number and a serial
number. The two numbers ara stamped on a plate which
is located on the chipper housing. In any
correspondance concerning the 1820, supply model and
serial numbers to assure that correct information and
replacement parts are abtained.

IDENTIFICATION & ORDERING

To order replacement parts from your TORO Distributor
or an Autharized Service Dealer, supply the following
information:

1. Model and serial number of the 1820.
2. Part number description and the quantity of part {s) desired.

NOTE: Do not order by reference number if a parts catalog is
being used: use the PART NUMBER.

TABLEOFCONTENTS

Description Page
Main FrameMounting ................... 2
Chipper DiscAssembly .................. 3
Engine Mounting ........... e 4
Hydraulic Oil Tank Assembly ........... ...5
DriveBelts ............... e ... B
IdilerAssembly .......... . 00.... R
BrumCover ........cvvvnnvnnenn. Cevaa 8
Belt Guard & Louvered Cover ....... e 9
Roller Lever& Feed Table ............. .. 10

Roller PivotArm ............. e 11

Description Page
FeedRoller.............. e 12
CufterBar............... e 13
Chute Assembly ......... e 14
Trailer Assembly ......... e 15
Gas Tank Assembly ....... e 16
HitchAssembly .......... ... .. ... ... 17
Door Lock BoxAssembly . .............. .18
Door Lock Box Wiring Diagram ........... 19
Hydraulic Schematic ....... Ce e vera. 20
Part Numberindex ................ . 21-23




